COMMERCIAL INDUSTRIAL GAS DRYER
SERVICE PARTS LIST

MODELS:

MLG30PDB

10/19/2021 © 2021 Maytag Part No. W11568803 Rev. A



COIN CONTROL DOOR ASSEMBLY

10/19/2021 2 Part No. W11568803 Rev. A



COIN CONTROL DOOR ASSEMBLY

Illus.
No.

Part No.

Description

1  WFR833501
WFR333852

WFR154220
WFR117603

A 0N

5 WFR821991

WFR137300

10/19/2021

Coin Control Panel
Control Door Hinge

Rivet 3/16 in

Neoprene Gasket
Tape (When Ordering
Specify Length, sold
by the inch)

Stack Microprocessor
Controller Assembly

(includes No(s) 5 and
13 through 15)

Microprocessor ONLY

Illus.
No.

2]

1
12

Part No.

Description

WFR114524
WFR160070

WFR152111
WFR183129

WFR153007

WFR152002
WFR883639

WFR828489

Keypad Label White

Control Door Lock
Assembly

Rivet Nut 10-32
Screw 10-32 x 1/2 in

Split Lock Washer 1/4
in

Nut 1/4-20

Assembly, Single Coin
Drop

Optic Switch Assembly

lllus.
No.

Part No. Description

13 WFR112541 Keypad Membrane
14 WFR112544 Keypad Push Buttons

15 WFR112543 Display Cover

Part No. W11568803 Rev. A



LINT COOP COMPARTMENT

Part No. W11568803 Rev. A

10/19/2021



lllus.
No. Part No.

LINT COOP COMPARTMENT

Description

1 WFR117617

2 WFR833507

WFR833506
3 WFR116049
4 WFR150331

10/19/2021

Foam Tape (When
Ordering Specify
Length, sold by the
inch)

Lint Coop Assembly

Lint Coop Only
Lint Coop Felt
Screw 8-18 x 1/2 in

lllus.
No. Part No.

Description

5 WFR117604

6 WFR845926

WFR122002

7  WFR121400

Foam Tape (When
Ordering Specify
Length, sold by the
inch)

Lint Drawer Switch
Bracket Assembly

Lint Drawer Switch
Only

Bushing 7/8 in

lllus.
No. Part No. Description
8 WFR130117 Thermistor

9 WFR130118

10 WFR130119

11 WFR845941

Part No. W11568803 Rev. A

170° Automatic High
Limit

160° Automatic High
Limit

Thermostat Bracket
Complete

(includes No(s) 8
through 11)



LINT DRAWER (BASKET) ASSEMBLY

10/19/2021 6 Part No. W11568803 Rev. A



LINT DRAWER (BASKET) ASSEMBLY

lllus. lllus. lllus.
No. Part No. Description No. Part No. Description No. Part No. Description

WFR833512 Lint Drawer Handle 6 WFR153022 Washer #10

WFR154211 Rivet 5/32 in 7 WFR117617 g‘r’gg‘riggpgp%?f”
WFR345048 Lint Drawer Stop Length, sold by the

WFR154220 Rivet 3/16 in inch)

1 WFR833564 Lint Drawer Assembly

(includes No(s) 1
through 7)

WFR833565 Lint Drawer Body

a O N

10/19/2021 7 Part No. W11568803 Rev. A



FRONT ELECTRICAL PANEL

10/19/2021 8 Part No. W11568803 Rev. A



FRONT ELECTRICAL

lllus.
No. Part No. Description

1 WFR833508 Electric Panel Only
2 WFR137241 Interconnect Board

10/19/2021

lllus.
No. Part No. Description

3  WFR150005 Screw 6-32 x 1/4 in

4 WFR153073 Nut 8-32
5 WFR150331 Screw 8-18 x 1/2in

PANEL

lllus.
No. Part No. Description

6 WFR836117 24 Volt Transformer
Assembly

7 WFR132068 Transformer

Part No. W11568803 Rev. A



COIN VAULT ASSEMBLY

10/19/2021 10 Part No. W11568803 Rev. A



Illus.
No.

Part No.

COIN VAULT ASSEMBLY

Description

1  WFR801519

WFR883348

2 WFR160036

3 WFR160136

10/19/2021

Coin Box Assembly
with Magnet and
Faceplate

Black Coin Box
Faceplate ONLY

ACE® Lock Assembly
with Key
ACE® Key ONLY

(Specify key number
when ordering)

lllus.
No.

Part No.

Description

WFR802129 Coin Vault Only

Lower Front Panel

(refer to Lower Front
Panel Assembly page)

WFR152014 Serrated Hex Flange

Nut 1/4-20

WFR102102 Door Magnet

11

lllus.
No.

Part No. Description

8 WFR154200 Rivet 5/32 in

9 WFR836224 Magnetic Reed Switch
Assembly

Part No. W11568803 Rev. A



REAR ELECTRICAL PANEL

Part No. W11568803 Rev. A

12

10/19/2021



REAR ELECTRICAL PANEL

llus. lllus. lllus.
No. Part No. Description No. Part No. Description No. Part No. Description
1 WFR805594 Electrical Panel 2 WFR132498 DP Contactor 24V 5 WFR154200 Rivet 5/32 in
Assembly 120V 2-Pole 6 WFR824828 R.C. Network with
(includes No(s) 1 3 WFR120910 Screw 10-32 x 3/8 in Connectors
through 6)

4  WFR112075 Ground Symbol Label
WFR333947 Electrical Component
Panel Mount Only

10/19/2021 13 Part No. W11568803 Rev. A



UPPER FRONT PANEL ASSEMBLY

&
\
\5
0
\
0 N
\
I~
0
0
0
0
0

10/19/2021 14 Part No. W11568803 Rev. A



lllus.
No. Part No.

Description

1 WFR833504

WFR833556

10/19/2021

White Top Front Panel

(includes No(s) 1, 2, 4,
and 5)

Stainless Steel Top
Front Panel

(includes No(s) 1, 2, 4,
and 5)

lllus.
No.

Part No. Description

WFR102008 Round Door Magnet
3/4 in

WFR152223 Screw 10-32 x 1/2 in
(TORX®)

WFR121405 Rubber Grommet

WFR150313 Screw 10-16 x 1/2 in
(TORX®)

15

UPPER FRONT PANEL ASSEMBLY

Part No. W11568803 Rev. A



LOWER FRONT PANEL ASSEMBLY

10/19/2021 16 Part No. W11568803 Rev. A



LOWER FRONT PANEL ASSEMBLY

lllus.
No. Part No.

Description

1  WFR833503

WFR833555

10/19/2021

White Bottom Front
Panel

(includes No(s) 1, 2, 4,
and 5)

Stainless Steel Bottom
Front Panel

(includes No(s) 1, 2, 4,
and 5)

lllus.
No.

Part No. Description

WFR102008 Round Door Magnet
3/4 in

WFR152223 Screw 10-32 x 1/2 in
(TORX®)

WFR121405 Rubber Grommet

WFR150313 Screw 10-16 x 1/2 in
(TORX®)

17

Part No. W11568803 Rev. A



MAIN DOOR SWITCH ASSEMBLY

.

Upper Main Door Switch

1)

Note: Duplicate All Components
for Lower Main Door Switch

10/19/2021 18 Part No. W11568803 Rev. A



MAIN DOOR SWITCH ASSEMBLY

lllus.
No. Part No. Description

WFR152013 Nut 6-32
WFR153010 Lock Washer #6

3 WFR137005 Switch, Single Pole
Door

N =

4 WFR121028 Insulated Female
Terminal

10/19/2021

lllus.
No. Part No. Description

5 WFR154281 Standard Nylon
Spacer 3/8 in

6 WFR814756 Main Door Hinge
Assembly

7 WFR153576 Black Clinching Stud
6-32 x 1in

19

lllus.
No. Part No. Description

8 WFR313218 Main Door Switch
Housing ONLY

9 WFR150201 Screw 10-32 x 1/4 in
10 WFR121405 Rubber Grommet

Part No. W11568803 Rev. A



MAIN DOOR ASSEMBLY

10/19/2021 20 Part No. W11568803 Rev. A



MAIN DOOR ASSEMBLY

lllus.
No. Part No.

Description

1 WFR102210 Door Glass
2 WFR102328 Handle Edge

3 WFR152014 Serrated Hex Flange
Nut 1/4-20

10/19/2021

lllus.
No. Part No.

Description

4 WFR828549 Main Door Assembly

(includes No(s) 1
through 5)

5 WFR102432 Door Gasket

21

lllus.
No. Part No.

Description

6 WFR814756 Main Door Hinge
Assembly

7 WFR152014 Serrated Hex Flange
Nut 1/4-20

Part No. W11568803 Rev. A



TUMBLER / SUPPORT ASSEMBLIES

UPPER TUMBLER SUPPORT

8 Note: Duplicate All Components
/ 9 for Lower Tumbler Support

10/19/2021 22 Part No. W11568803 Rev. A



TUMBLER / SUPPORT ASSEMBLIES

Illus.
No.

Part No.

Description

1  WFR833570

2 WFR150313

3 WFR301315

WFR301316

10/19/2021

Tumbler and Support
Assembly Complete
with Felt Collar

(includes No(s) 1
through 12)

Screw 10-16 x 1/2 in
(TORX®)

Galvanized Short
Tumbler Rib

Galvanized Tall
Tumbler Rib

lllus.
No.

Part No.

Description

WFR115986
WFR100915

WFR153004
WFR850064

WFR152027
WFR153005

WFR153004

Felt Tumbler Pad

Tie Rod 3/8 -16 x 31
1/8 in

Washer 3/8 x 1 in

Tumbler Support
ONLY

Lock Nut 3/8-16
Split Lock Washer 3/8
in

Washer 3/8 x 1 in

23

lllus.
No. Part No. Description
11 WFR115999 Felt Collar

WFR401010

12 WFR115992
WFR401010

Part No. W11568803 Rev. A

Adhesive for Felt
Collar (5 oz. tube)
Felt Collar

Adhesive for Felt
Collar (5 oz. tube)



IDLER BEARING ASSEMBLY

10/19/2021 24 Part No. W11568803 Rev. A



IDLER BEARING ASSEMBLY

lllus. lllus. lllus.
No. Part No. Description No. Part No. Description No. Part No. Description
1 WFR100100 V-Belt 5 WFR882777 Idler Bearing 7 WFR152004 Nut 5/16-18
2 WFR101129 Pulley Assembly Complete 8 WFR150509 Bolt 5/16-18 x 3 in
3 WFR100113 V-Belt (To Motor (includes No(s) 5 _ :
Pulley) for 60 Hz through 8) 9 WFR150617 Bolt 3/8-16 x 1 in
Models ONLY ;
6 WFR100705 Key 3/16 x3/16 x 1 3/8 10 WFR153005 ﬁpllt Lock Washer 3/8
4 WFR154301 Set Screw 5/16-18 x 1 in
in 11 WFR153004 Washer 3/8 x 11in

10/19/2021 25 Part No. W11568803 Rev. A



TUMBLER BEARING ASSEMBLY

10/19/2021 26 Part No. W11568803 Rev. A



Illus.
No.

Part No.

TUMBLER BEARING ASSEMBLY

Description

1 WFR880203

2  WFR153005

3  WFR152005
4 WFR800981

WFR800980
5 WFR880202

10/19/2021

Flange Bearing 1 3/8
in

Split Lock Washer 3/8
in

Nut 3/8-16

Bearing Assembly
Complete

(includes No(s) 4
through 15)

Bearing Support ONLY

Pillow Block Bearing 1
3/8in

lllus.
No.

[e)]

1
12

Part No.

Description

WFR150601
WFR153004

WFR153005

WFR152005
WFR154384

WFR152004
WFR150621

WFR153002

Bolt 3/8 x 2 in
Washer 3/8 x 1 in
Split Lock Washer 3/8
in

Nut 3/8-16

Set Screw 5/16-24 x
5/16 in (Black)

Nut 5/16-18

Tap Bolt 5/16-18 x 1
1/2 in

Split Lock Washer
5/16 in

27

lllus.
No.

14

15

16
17

18

Part No.

Description

WFR150501

WFR150610

WFR100100
WFR100713

WFR884042

Tap Bolt 5/16-18 x 3/4
in

Set Screw 5/16-18 x 1
1/2'in

V-Belt
Key 1/4 x 1/4 x 7/8 in

Pulley 18 in

Part No. W11568803 Rev. A



TOE PANEL

10/19/2021 28 Part No. W11568803 Rev. A



lllus.
No. Part No. Description

1 WFR884542 Toe Panel Assembly
(includes No(s) 1 and
2)
WFR884543 Toe Panel Assembly
(Stainless)

(includes No(s) 1 and
2)

10/19/2021

TOE PANEL

lllus.
No. Part No. Description

2 WFR117605 Foam Tape (When
Ordering Specify
Length)

3 WFR150320 Screw 10-16 x 3/4 in
(Black)

29

Part No. W11568803 Rev. A



MOTOR MOUNT ASSEMBLY

10/19/2021 30 Part No. W11568803 Rev. A



MOTOR MOUNT ASSEMBLY

lllus. lllus. lllus.
No. Part No. Description No. Part No. Description No. Part No. Description
1 WFR100604 Impellor 12 1/2 in 6 WFR833519 Motor Mount ONLY 11 WFR181049 Motor with Plug 1/2 hp
WFR833537 Motor Mount 100-230v 10 50/60 Hz
2 WFR152006 Nut 1/2-20
Assembly Complete 12 WFR805593 Motor Harness
3 WFR153050 Washer 1/2x 1 1/6 in with Plug Motor 1/2 hp
115-230v 19 60 Hz 13  WFR101131 Motor Pulley 1/2 x 2 /4
4 WFR100723 Key 1/8 x 1/8 x 1 3/8 in in (for use on 1@, 60
7 WFR150501 Tap Bolt 5/16-18 x 3/4 Hz models ONLY)
5 WFR117617 Foam Tape (When in
Ordering Specify 14  WFR100113 V-Belt (To Motor
Length, sold by the 8 WFR153002 Split Lock Washer Pulley) for 60 Hz
inch) 5/16 in Models ONLY

9 WFR153001 Washer 5/16 in

10 WFR154000 Tinnerman® Nut
5/16-18

10/19/2021 31 Part No. W11568803 Rev. A



GAS BURNER ASSEMBLY

Part No. W11568803 Rev. A

32

10/19/2021



Illus.
No.

Part No.

GAS BURNER ASSEMBLY

Description

1  WFR333889

2  WFR141130
3 WFR333890

4 WFR833526

WFR128979

10/19/2021

Burner Tube Bracket

Burner Tube
Gas Valve Pipe
Bracket ONLY

Gas Burner Assembly
Complete

(includes No(s) 1
through 15)

Gas Valve (Natural
Gas)

lllus.
No.

Part No.

Description

WFR140908

WFR884399

WFR140909

WFR128918
WFR128902

Burner Orifice (Natural
Gas #20)

Conversion Kit
(Natural Gas to
Propane)

(Optional - Not
Included)

Burner Orifice
(Propane #41)

(Optional - Not
Included)
Flame Sensor

Ignitor with Noise
Suppression Cable
(36 in)

33

lllus.
No.

10

1
12

13
14

15

Part No.

Description

WFR333880
WFR333891

WFR887133

WFR150301
WFR150331

WFR153073
WFR150103

WFR154200

Flame Spreader

Gas Valve Hold Down
Bracket

Direct Spark Ignition
Module with 3 Tries

Screw 8-18 x 7/16 in
Screw 8-18 x 1/2 in

Nut 8-32
Screw 8-32 x 3/4 in

Rivet 5/32 in

Part No. W11568803 Rev. A



N

10/19/2021

BACK GUARDS AND BURNER BOX

34 Part No. W11568803 Rev. A



BACK GUARDS AND BURNER BOX

lllus.
No. Part No. Description

1  WFR333974 Back Guard
2 WFR833539 Burner Box Assembly

(i?cludes No(s) 2 and
3

3  WFR130403 Burner Hi-Limit
Thermostat 330°

10/19/2021 35 Part No. W11568803 Rev. A



SAIL SWITCH ASSEMBLY

10/19/2021 36 Part No. W11568803 Rev. A



SAIL SWITCH ASSEMBLY

lllus. lllus. lllus.
No. Part No. Description No. Part No. Description No. Part No. Description
1  WFR833520 Sail Switch Assembly 6 WFR154002 Push-On Fastener 1/8 10 WFR121494 Push Mount Wire Tie
Complete in
11 WFR835516 Sail Switch L.E.D.
(includes No(s) 1 7 WFR319206 Sail Switch Damper Light Assembly
through 7)
8 WFR333882 Sail Switch L.E.D.
WFR333958 Sail Switch Bracket Bracket ONLY
ONLY
WFR833568 Sail Switch L.E.D.
2 WFR122200 Service Switch Assembly Complete
3 WFR105500 Sail Switch Rod

(includes No(s) 8
through 11)

9 WFR150331 Screw 8-18 x 1/2in

Assembly
4 WFR150303 Screw #4 x 3/4 in

5 WFR150313 Screw 10-16 x 1/2 in
(TORX®)

10/19/2021 37 Part No. W11568803 Rev. A



